
 

 

 

 

 

 

  

 

FINAL 

REPORT 

Phosphorus Removal 
Evaluation for the Geneva 

Wastewater Treatment 
Facility

City of Geneva 

March 2015 

 





 

  i 
Document Code 

Table of Contents  

 

Section 1   Introduction .................................................................................................................................... 1-1 

1.1 Phosphorus Removal Project Background ...................................................................................................... 1-1 
1.2 Objectives ....................................................................................................................................................................... 1-2 
[...]
data to optimize solutions to the problems presented.  This ultimately should translate into significant 

capital and O&M cost savings for the City of Geneva when upgrading the GWWTF to comply with the 

proposed total phosphorus requirements. 

 

 

 



 

  2-1 
Document Code 

Section 2   

Geneva Wastewater Treatment Facility Influent 

Data 

A detailed evaluation of the influent wastewater characteristics and flows for the GWWTF was 

performed and summarized in the Design Flows and Loads Technical Memorandum (TM).  The TM 

considered a twenty year design period (i.e., through 2034).  Of special importance to this TP 

alternatives evaluation, is to note that the GWWTF does not monitor TKN, TN, or TP so there is little 

historical data available on those parameters. 

2.1 Projected Flows and Loads 
Table 2-1 shows a summary of the projected flows and loads for the GWWTF for the twenty-year 

design period. 

Table 2-1 GWWTF Projected 2035 Flows and Loads 

 

GWWTF Influent (2010-2013) 
Avg 

of daily 
95%ile 
of 30 d 

95%ile  
of daily 

PEAKING FACTORS ADF ADMM MD 

Flow 1.00 1.30 1.52 

CBOD5 1.00 1.34 1.43 

TSS  1.00 1.41 1.64 

NH4-N 1.00 1.28 1.41 

DESIGN FLOWS AND LOADS   ADF ADMM MD 

Flow mgd 4.95 6.42 7.53 

BOD5 
mg/L 173 231 210 

lb/d 9,256 12,370 13,203 

TSS 
mg/L 181 255 253 

lb/d 9,710 13,665 15,783 

NH4-N 
mg/L 9 12 11 

lb/d 493 618 678 
 

 

2.2 Intensive Nutrient Campaign Data 
As part of the development of the wastewater facility process simulation model using BioWin ®, a 

level 2 calibration of the model was conducted through an intensive nutrient campaign.  The two-

week composite sampling and analysis characterized site-specific influent COD, phosphorus, and 

applicable nitrogen fractions.  The City collected and analyzed 24-hour flow-weighted composite 

samples from the raw influent, primary effluent, and final effluent.  



Section 2    Geneva Wastewater Treatment facility Influent Data 

 

2-2 
Document Code 

Additionally, the intensive sampling campaign served as the basis for determining the TKN and TP 

loads in the influent, as these two parameters are not routinely measured at the facility.  It is noted 

that the influent nutrient loads include the sidestream contribution.  With the information from the 

sampling campaign a mass balance around the faclity was performed to identify the percent 

contribution of nitrogen and phosphorus from the sidestreams, which yielded a TN contribution of 9 

percent and a TP contribution of 15 percent of the influent load. Table 2-2 shows the selected nutrient 

criteria for this evaluation. 

Table 2-2 – Nutrient Data for GWWTF 

  

ADMM ADF 

Conc. 
mg/L 

Mass 
load lb/d 

Conc. 
mg/L 

Mass 
load lb/d 

TKN 23 1,232 19 785 

TP 7 375 5 207 
Notes: 

1. NH4/TKN ratio of 0.51 was determined from sampling campaign  

The ADMM and ADF TN loads were determined using the intensive sampling calculated NH4/TKN 

ratio and the ADMM or ADF NH4   concentration in the Design Flows and Loads TM.  Similarly for TP, 

the COD/TP ratio was used to establish the ADMM and ADF concentrations based on the ADMM and 

ADF COD from the Flows and Loads TM.     All estimated values were checked against typical domestic 

wastewater data from other facilities and were found to be within the expected ranges, indicating a 

high level of confidence in the estimations.



 

  3-1 
Document Code 

Section 3   

Permitting/Regulatory Requirements 

The GWWTF has an NPDES permit from the IEPA to discharge to the Fox River.  Load and 

concentration limits on phosphorus have recently been implemented in the NPDES permits issued to 

the Fox River dischargers.  Additionally, the Fox River Study Group (FRSG) is in the process of 

identifying necessary measures to resolve impairments in the Fox River due to nutrient pollution.  The 

FRSG is currently evaluating management scenarios and nutrient reductions from various sources as 

part of the Fox River Implementation Plan (FRIP).  Permitting and regulatory requirements pertaining 

to phosphorus are dependent upon the conclusion of the FRIP.  

3.1 Current Permit Requirements  
In January 2015, a final NPDES permit was issued by the IEPA for the GWWTF which includes annual 

average limits for TP concentration of 1.0 mg/L and TP load of 42 lbs/day (based on a design ADF of 

5.0 mgd) or 104 lbs/day (based on a design PF of 12.5 mgd).  These phosphorus effluent limits are 

included in the permit pending completion of the FRIP.  The conditions and effluent limits outlined in 

the final permit may be modified based on findings of an approved FRIP. 

The final NPDES permit will be effective for three years and a permit renewal application is required 

at the end of the permit cycle.  Upon expiration of the 3-year permit, IEPA will develop and reissue the 

permits based on the findings and recommendations in the FRIP, which is scheduled to be finalized by 

the end of 2015. 

As part of the newly issued NPDES permit, the City is required to complete the following tasks with 

respect to phosphorus monitoring and removal: 

 By January 2016 submit a phosphorus removal feasibility report specific to GWWTF on the 

method, time frame and costs for reducing its phosphorus loading to levels equivalent to 

monthly average discharges of 1 mg/L and 0.5 mg/L on a seasonal basis and on a year round 

basis.  The report is to evaluate the economic feasibility of phosphorus removal at different 

effluent limitation values. 

 Initiate recommendations for FRIP that identifies phosphorus input reductions by point source 

discharges, non-point source discharges, and other measures necessary to reduce oxygen 

demand and offensive condition impairments in the Fox River. 

 Upon permit renewal, consider and incorporate recommended FRSG phosphorus input 

reduction implementation projects that can be implemented during the next permit term. 

For the duration of the permit, the City must operate the existing facilities to optimize phosphorus 

removal.  In addition, the City is also required to monitor the wastewater effluent for total 

phosphorus, dissolved phosphorus, nitrate/nitrite, total kjeldahl nitrogen (TKN), ammonia, total 

nitrogen (calculated), alkalinity, and temperature at least once a month.  Necessary monitoring is 

conducted for modeling and evaluation of impacts on the receiving stream. 



Section 3    Permitting/Regulatory Requirements 

 

3-2 
Document Code 

3.2 Proposed Effluent Nutrient Limits 
The IEPA is proposing to include a limitation of 1.0 mg/L Phosphorus applied on an annual rolling 

average basis.  In order to provide time to evaluate the recommendations made in the FRIP, the limits 

are to be enforced in July 2019, 4½ years from the issuance of the final NPDES permit.  The City must 

achieve annual concentration and loading effluent limitations for total phosphorus by that time.  A 

summary of regulated parameters in the final NPDES permit is shown in Table 3-1. 

A further lower limit of 0.5 mg/L of total phosphorus is also likely to be discussed in the future.  

Evaluation of phosphorus removal to meet a lower limit of 0.5 mg/L is included in this report as Phase 

II Phosphorus Removal Alternatives.  It should be noted that limitation to total phosphorus included in 

the NPDES permit is only applicable to the final discharge of the GWWTF liquids treatment train.  

Discharge from the excess flow treatment only requires monitoring of total phosphorus. 

Table 3-1 Summary of Regulated Parameters in GWWTF 2015 Final NPDES Permit 

 

Notes: DAF – Daily average flow, DMF – Daily maximum flow

Parameter
Monthly 

Average

Weekly 

Average

Daily 

Maximum

Monthly 

Average

Weekly 

Average

Daily 

Maximum

CBOD₅ 667 (1,334) 1,334 (2,669) 20 40

Suspended Solids 834 (1,668) 1,501 (3,002) 25 45

pH Shall be in the range of 6 to 9 Standard Units

Fecal Coliform Daily Maximum shall not exceed 400 per 100 mL (May through October)

Chlorine Residual 0.05

Ammonia Nitrogen as (N)

Mar.-May/Sept. - Oct. 63 (156) 75 (188) 1.5 1.8

Jun. - Aug. 58 (146) 1.4

Nov. - Feb. 142 (354) 3.4

Total Nitrogen Monitor Only

Dissolved Phosphorus Monitor Only

Nitrate/Nitrite Monitor Only

Total Kjeldahl Nitrogen (TKN) Monitor Only

Alkalinity Monitor Only

Temperature Monitor Only

Annual 

Average

Annual 

Average

Total Phosphorus (as P) 42 (104) 1.0

Monthly 

Average not 

less than

Weekly 

Average not 

less than

Daily 

Minimum

Dissolved Oxygen

Mar.-Jul. N/A 6.0 5.0

Aug. - Feb. 3.5 4.0 3.5

DAF (DMF)

Load Limits lbs/day
Concentration Limits mg/L



 

  4-1 
Document Code 

Section 4   

Phosphorus Removal Mechanisms  

Phosphorus is removed by converting it to a solid form and then removing the solids.  Phosphorus 

removal is generally achieved biologically and/or chemically.  All wastewater treatment facilities 

remove some phosphorus, as it is incorporated into new biomass that is then wasted from the system.  

Enhanced Biological Phosphorus Removal (EBPR) process increases the quantity of phosphorus that 

is incorporated into the biomass.  Chemical phosphorus removal is accomplished by adding metal salts 

to react with the phosphorus to form metal phosphate precipitates and other phosphorus solids. 

4.1 Enhanced Biological Phosphorus Removal (EBPR) 
Biological P removal is categorized into two processes; (a) normal biological P removal that consists of 

the uptake of P to satisfy the nutrient requirements of the microorganisms as BOD is metabolized and 

(b) enhanced biological P removal, or EBPR.  EBPR relies on enhancing the growth of aerobic 

microorganisms known as P accumulating organisms (PAO). PAO are capable of storing 

orthophosphate (the soluble form of P) in excess of their biological growth requirements.  This uptake 

occurs in the aerobic process; however, some PAO can also use nitrate to store the orthophosphate in 

the anoxic zone as well.  The growth of PAO is enhanced by incorporating anaerobic zones into the 

treatment process.  Under anaerobic conditions the PAO convert readily available organic matter such 

as volatile fatty acids (VFA) to carbon storage compounds called polyhydroxyalkanoates (PHA).  PAO 

use energy generated through the breakdown of polyphosphate molecules to create PHA which 

results in the release of phosphorus in the anaerobic zone.  In the aerobic zone, the PAO use the PHA 

as energy to take up P that was released in the anaerobic zone, then the P removal process is 

completed by removing the PAO in the excess (waste) activated sludge.  Biological P removal through 

anaerobic and aerobic processes is illustrated in Figure 4-1. 

Figure 4-1 Overall Biological Phosphorus Removal through Anaerobic and Aerobic Conditions 

 

 



Section 4    Phosphorus Removal Mechanisms 

 

4-2 
Document Code 

Based on process modeling and experience, the EBPR process alone cannot reliably achieve 

compliance with Phase II limits and will need to be supplemented with another process.  However, 

optimized EBPR performance will minimize the amount of phosphorus that must be removed 

chemically.  The most important factor affecting the ability of the EBPR to reduce effluent phosphorus 

is release of stored phosphorus after it has been aerobically taken up.  When the EBPR biomass 

encounters anaerobic conditions, it will release stored phosphorus.  This release can occur in multiple 

locations at a wastewater treatment facility. 

4.2 Chemical Phosphorus Removal (Chem-P) 
Traditional chemical phosphorus removal theory involves the addition of a metal salt to adsorb and 

precipitate the soluble phosphorus from the incoming wastewater by either sedimentation or 

interception (media filtration). There are two reactions in traditional chem-P theory.  The following 

chemical equations show the reactions for the two most commonly used salts in chem-P, alum and 

ferric chloride: 

1. Transformation of soluble phosphorus to insoluble phosphate. 

Al2(SO4)3 · 14H2O + 2PO4 3 →3SO42- + 14H2O+2AlPO4↓ 

FeCL3 + PO43-→3Cl-+FePO4↓ 

2. Additional salts reaction with alkalinity to form metal hydroxide precipitate. 

AL2(SO4)3 · 14H2O+6HCO3- → 6CO2+14H2O+2Al(OH)3↓ 

FeCL3+3HCO3-→3CO2+3CL-+Fe(OH)3↓ 

 However, recently it is believed that instead of phosphate precipitation, the main soluble phosphorus 

removal mechanism is surface complexation, by forming a hydroxide metal oxide upon the salt 

addition that adsorbs soluble phosphorus, along with coprecipitation of colloidal phosphorus 

particles.  

Chemical phosphorus removal with metal salts increases the amount of solids generated due to the 

formation of metal-phosphate and metal hydroxide precipitates resulting from the reaction of the salt 

with other soluble impurities in the influent stream.  Addition of metal salts could take place in several 

locations of the process, allowing for redundancy during the operation of the system.  Literature 

reports support the theory that multiple points of application can result in better removal efficiencies 

at lower overall coagulant doses. 

The most common locations for chemical addition are the primary clarifiers or the mixed liquor at or 

upstream of the splitter box feeding the secondary clarifiers. This latter feed point allows for chemical 

sludge to be formed and mostly removed in the clarifiers. Because the RAS flow recycles most of the 

secondary clarifier solids to the aeration basins, chemical addition at the secondary clarifiers will also 

result in chemical solids in the aeration basins as well.  For improved removal efficiency, chemical feed 

to the clarifier effluent should also be considered. The solids formed in the secondary clarifier would 

be removed in a subsequent solids separation step. 

Side stream recycle within a WWTF are also potential chemical addition points because of the high 

phosphorus concentrations often found in these waste streams. Thickener or dewatering sidestreams 



 Section 4     Phosphorus Removal Mechanisms 

 

  4-3 
Document Code 

are likely sources as exhibited by the high phosphorus concentrations that have been reported in 

these flows.  

Addition of metal salts for chemical precipitation can consume alkalinity and depress the solution pH. 

The NPDES permit limits on pH is between 6.0 and 9.0.  During wastewater treatment using activated 

sludge processes, substantial alkalinity can be consumed during nitrification and alkalinity could 

remain low if a possible denitrification process cannot produce adequate alkalinity. Therefore, both 

pH and alkalinity were measured in the evaluation of chemical phosphorus removal.  Low pH also 

affects EBPR systems as glycogen accumulating organisms (GAOs) outcompete PAOs for substrate, 

preventing phosphorus release in the anaerobic zone in combined (EBPR + chem) systems. 

The GWWTF uses UV disinfection as the method for achieving bacterial discharge limits, thus, it is 

important to understand if the process used for phosphorus removal could have potential impacts on 

these systems. It is widely known that the chemical precipitation process used to remove phosphorus 

from wastewater effluents can also have positive impacts on the color, organic carbon, and total 

suspended solids in wastewater effluent.  Conversely, residual iron from ferric coagulants may 

adversely impact UV performance because of increased inorganic fouling of quartz sleeves, which is 

also a function of hardness in the effluent.  Additionally, because UV disinfection inactivates 

microorganisms at specific UV wavelengths, residual iron can have a negative impact on the 

transmittance of UV through wastewater.  These issues are typically associated with ferric iron, 

although ferrous iron can also have an impact; impact threshold concentrations, which are 

concentrations that result in UVT decreases from 91 to 90 percent have been reported at 0.057 mg/L 

for ferric iron (Fe3+) and 9.6 mg/L for ferrous iron (Fe2+) (Bolton et al. 2001).  Thus, residual dissolved 
[...]
7:30 AM Aeration Tanks № 1 & 4

3 "prelim" sets of 6 Jars, (8a to Noon) w/final add at 1p, end @ 5:30p

TEMP °C CONDUCTIVITY TURBIDITY ALKALINITY 368 Ortho P 1.96

pH ORP TSS 4.1 inital pH 8.08 Total P 1.05

UV Trans 74.26

TEMP °C CONDUCTIVITY TURBIDITY ALKALINITY 306 Ortho P 0.07

pH ORP TSS 5.0 inital pH 7.55 Total P 0.18

UV Trans 75.62

MLSS "pretreated" w/ 20 ppm Ferric Addition:  Second Stage

JAR 2 JAR 3 JAR 4 JAR 5 JAR 6 JAR 7 JAR 8 JAR 9
4 ppm 8 ppm 12 ppm 16 ppm 20 ppm 24 ppm 32 ppm 40 ppm

TEMP °C

pH

CONDUCTIVITY

ORP

TURBIDITY

*YSI 6920 SONDE @ 300 MLS IN CALIBRATION CUP

ALKALINITY 297 282 268 255 241 228 199 179

inital pH 7.49 7.45 7.24 7.20 7.13 7.11 6.88 6.76

TSS 6.8 5.5 5.0 4.5 4.1 4.0 3.0 3.0

Sludge Height

Ortho P 0.02 0.02 0.01 0.00 0.01 0.01

Total P 0.21 0.08

AH P

UV Trans 65.03 67.23 68.40 69.40 71.20 72.08 64.47 72.26

*PERFORMED IN 2000 MLS JAR TEST

Thursday, December 18, 2014 Activated Sludge MLSS Feed to Secondary Clarifiers

"Evaluation of Second Stage Ferric Addition"

*Optimized Dosage of 40 ppm

Date:

SAMPLE:GRAB TIME:

RUN TIME:

Aeration MLSS = 2,696 w/SVI30 = 115 

"Blank"

MLSS Supernate     w/o 
Alum Addition

"Control"

Supernate

20 ppm Addition



 



 

 

 

 

 

 

 

 

 

City of Geneva 

Wastewater Treatment Facility Plan Update Project 

 

Chemical Phosphorus Removal Evaluation 

Ferric Chloride Additions 

 

Sidestream Treatment 

 

 

Prepared by: City of Geneva  

 



10:00 AM Sidestream Effluent

TEMP °C CONDUCTIVITY TURBIDITY ALKALINITY Ortho P 65.6

pH ORP MLSS 1,317 inital pH Acid-Hydro P

Total P

JAR 1 JAR 2 JAR 3 JAR 4 JAR 5 JAR 6
"Control" 10 ppm 30 ppm 60 ppm 100 ppm 150 ppm

TEMP °C

pH

CONDUCTIVITY

ORP

TURBIDITY

*YSI 6920 SONDE @ 300 MLS IN CALIBRATION CUP

ALKALINITY

inital pH 7.40 6.01

TSS

Sludge Height 210 310 375 450 500 600

Ortho P 30.28 25.58 19.62 11.69 4.99 1.58

Acid-Hydro P

Total P

Hydrolyzable P

Organic P

UV Trans

*PERFORMED IN 2000 MLS JAR TEST

Date: Tuesday, December 16, 2014

SAMPLE:
Sidestream Treatment Tanks

GRAB TIME: "Evaluation of Ferric Chloride Additions"

RUN TIME: "Preliminary " Setup at 10:30a, end @ 3:00p

Sidestream sample at 100% full strength, no dilution used.

"Total"

Mixed Liquor Suspended 
Solids

Notes:Supernatant



 



7:30 AM Sidestream Effluent

TEMP °C 18.9 CONDUCTIVITY 1,755 TURBIDITY 197 ALKALINITY 100 Ortho P 18.71

pH 6.60 ORP 226 TSS 545 inital pH 6.73 Acid-Hydro P

Total P

JAR 1 JAR 2 JAR 3 JAR 4 JAR 5 JAR 6 JAR 7 JAR 8
"Control" 10 ppm 30 ppm 40 ppm 50 ppm 60 ppm 100 ppm 150 ppm

TEMP °C 19.1 19.1 19.0 18.9 18.7 18.7 18.5 18.3

pH 6.70 6.34 5.10 4.58 4.28 4.08 3.53 3.11

CONDUCTIVITY 1,686 1,695 1,816 1,881 1,879 1,927 2,042 2,384

ORP 210 224 326 461 510 533 557 584

TURBIDITY 28.5 4.4 1.3 0.2 0.5 0.0 7.0 4.6

*YSI 6920 SONDE @ 300 MLS IN CALIBRATION CUP

ALKALINITY 63.2 48.6 23.2 13.2 0 0 0 0

inital pH 6.71 6.28 4.95 4.50 4.14 3.95 3.39 2.95

TSS 53.6 12.9 16.9 3.0 3.8 3.9 24.1 26.2

Sludge Height 120 160 250 275 280 325 310 260

Ortho P 16.01 13.94 11.27 8.10 4.94 2.39 2.60 4.08

Acid-Hydro P

Total P

Hydrolyzable P

Organic P

*PERFORMED IN 2000 MLS JAR TEST, 

"Total"

50% Dilution Used

Supernatant         
50% Dilution           

Date: Wednesday, December 17, 2014

SAMPLE:
Sidestream Treatment

GRAB TIME: "Evaluation of Ferric Chloride Additions"

RUN TIME:



 



Addendum № 1 City of Geneva

WasteH2O Treatment Facility

NPDES Permit № IL0020087

Table № 1

▪ Biochemical Oxygen Demand, 5-Day

  Raw Influent, Total 192 mg/L

  Jar № 1 "Control" 63.0 mg/L  1º Effluent [Supernatant]

  Best Jar "A" 42.4 mg/L

  Best Jar "B" 26.0 mg/L

Table № 2

▪ Jar №1 "Control" (Supernatant) ▪   Best Jar № 9 (80 ppm Ferric)

Raw Influent Dissolved vs UF Raw Influent Dissolved vs UF

   Ortho Phosphorus 2.38 3.47    Ortho Phosphorus 0.03 0.04

   Acid-Hydrolyzable P 7.74 7.57    Acid-Hydrolyzable P 0.07 0.12

   Total Phosphorus 4.00 3.93    Total Phosphorus 0.12 0.15

Table № 3 Second Stage Additions

▪ Mix Liquor [T1/T4] (Supernatant)

  w/o Ferric Additions Dissolved vs UF

   Ortho Phosphorus 0.93 0.93

   Acid-Hydrolyzable P

   Total Phosphorus 0.95 0.94

♫ Note:

▪ Sample results for total hardness and barium are "pending" as of 22 December 2014.

(20 ppm Ferric)

(80 ppm Ferric)w/o UF







































 

 

 

Appendix C 

Envision’s Self Assessment Checklist 



 

 
Document Code 

 

This page intentionally left blank.  

 



Envision Rating System

Self-Assessment Checklist

For Public Comment Only - Not for Project Use

Y N NA

1 QL1.1 Improve community quality of life 3 0 0 1 3 of 3

2 QL1.2 Stimulate sustainable growth and development 1 2 0 0 1 of 3

3 QL1.3 Develop local skills and capabilities 1 2 0 0 1 of 3

4 QL2.1 Enhance public health and safety 0 1 0 0 0 of 1

5 QL2.2 Minimize noise and vibration 0 0 1 0 of 0

6 QL2.3 Minimize light pollution 0 0 1 0 of 0

7 QL2.4 Improve community mobility and access 0 0 3 0 of 0

8 QL2.5 Encourage alternative modes of transportation 0 0 2 0 of 0

9 QL2.6 Improve site accessibility, safety and wayfinding 0 0 3 0 of 0

10 QL3.1 Preserve historic and cultural resources 0 2 0 0 0 of 2

11 QL3.2 Preserve views and local character 2 0 0 1 2 of 2

12 QL3.3 Enhance public space 0 0 2 0 of 0

TOTAL 7 7 12 7 of 14

0.27 0.27 0.46

13 LD1.1 Provide effective leadership and commitment 1 2 0 0 1 of 3

14 LD1.2 Establish a sustainability management system 1 0 0 1 1 of 1

15 LD1.3 Foster collaboration and teamwork 1 2 0 0 1 of 3

16 LD1.4 Provide for stakeholder involvement 2 1 0 1 2 of 3

17 LD2.1 Pursue by-product synergy opportunities 1 0 0 1 1 of 1

18 LD2.2 Improve infrastructure integration 3 0 0 1 3 of 3

19 LD3.1 Plan for long-term monitoring and maintenance 2 0 0 1 2 of 2

20 LD3.2 Address conflicting regulations and policies 2 0 0 1 2 of 2

21 LD3.3 Extend useful life 1 0 0 1 1 of 1

TOTAL 14 5 0 14 of 19

0.74 0.26 0.00

22 RA1.1 Reduce Net Embodied Energy 2 0 0 1 2 of 2

23 RA1.2 Support Sustainable Procurement Practices 1 1 1 1 1 of 2

24 RA1.3 Use Recycled Materials 1 0 1 1 1 of 1

25 RA1.4 Use Regional Materials 1 1 0 1 1 of 2

26 RA1.5 Divert Waste from Landfills 2 0 1 1 2 of 2

27 RA1.6 Reduce Excavated Materials Taken off Site 3 0 0 1 3 of 3

28 RA1.7 Provide for Deconstruction and Recycling 3 0 0 1 3 of 3

29 RA2.1 Reduce energy consumption 3 0 0 1 3 of 3

30 RA2.2 Use renewable energy 0 2 0 0 0 of 2

31 RA2.3 Commission and monitor energy systems 2 1 0 1 2 of 3

32 RA3.1 Protect fresh water availability 4 0 3 1 4 of 4

33 RA3.2 Reduce potable water consumption 0 0 4 0 of 0

34 RA3.3 Monitor water systems 2 2 0 1 2 of 4

TOTAL 24 7 10 24 of 31

0.59 0.17 0.24

35 NW1.1 Preserve prime habitat 2 3 0 0 2 of 5

36 NW1.2 Protect wetlands and surface water 2 0 1 1 2 of 2

37 NW1.3 Preserve prime farmland 1 0 0 1 1 of 1

38 NW1.4 Avoid adverse geology 0 0 3 0 of 0

39 NW1.5 Preserve floodplain functions 4 1 1 1 4 of 5

40 NW1.6 Avoid unsuitable development on steep slopes 2 0 0 1 2 of 2

41 NW1.7 Preserve greenfields 0 1 1 0 0 of 1

42 NW2.1 Manage stormwater 1 0 1 1 1 of 1

43 NW2.2 Reduce pesticide and fertilizer impacts 1 0 4 1 1 of 1

44 NW2.3 Prevent surface and groundwater contamination 0 0 3 0 of 0

45 NW3.1 Preserve species biodiversity 0 1 3 0 0 of 1

46 NW3.2 Control invasive species 0 0 3 0 of 0

47 NW3.3 Restore disturbed soils 1 0 1 1 1 of 1

48 NW3.4 Maintain wetland and surface water functions 3 0 2 1 3 of 3

TOTAL 17 6 23 17 of 23

0.37 0.13 0.50

49 CR1.1 Reduce greenhouse gas emissions 0 2 0 0 0 of 2

50 CR1.2 Reduce air pollutant emissions 1 1 0 1 1 of 2

51 CR2.1 Assess climate threat 0 1 0 0 0 of 1

52 CR2.2 Avoid traps and vulnerabilities 1 1 0 1 1 of 2

53 CR2.3 Prepare for long-term adaptability 1 0 0 1 1 of 1

54 CR2.4 Prepare for short-term hazards 2 0 0 1 2 of 2

55 CR2.5 Manage heat islands effects 0 1 0 0 0 of 1

TOTAL 5 6 0 5 of 11

0.45 0.55 0.00

Q
U

A
LI

T
Y

 O
F

 L
IF

E

PURPOSE

COMMUNITY

WELLBEING

C
LI

M
A

T
E

EMISSION

RESILIENCE

LE
A

D
E

R
S

H
IP

COLLABORATION

MANAGEMENT

PLANNING

R
E

S
O

U
R

C
E

 A
LL

O
C

A
T

IO
N

MATERIALS

ENERGY

WATER

N
A

T
U

R
A

L 
W

O
R

LD

SITING

LAND & WATER

BIODIVERSITY

Yes

59%

No

17%

NA

24%

Yes

27%

No

27%

NA

46%

Yes

74%

No

26%

NA

0%

Yes

37%

No

13%

NA

50%

Yes

37%

No

13%

NA

50%



Envision Rating System

Self-Assessment Checklist

For Public Comment Only - Not for Project Use



 

 

 

Appendix D 

Capacity Assessment Memorandum 



 

 
Document Code 

 

This page intentionally left blank.  

 



 

Appendix D - Geneva Capacity Assessment Memo.docx 

City of Geneva, IL Geneva Wastewater Treatment Facility 

Appendix D - Capacity Assessment  
 
This document summarizes the individual capacities of the unit processes at the Geneva Wastewater 

Treatment Facility (GWWTF), and includes the following sections:  

Section 1 provides a description or overview of the existing facilities,  

Section 2 provides a methodology for assessing capacity, and  

Section 3 provides a more detailed description of the unit processes and their capacities. 

1.0 INTRODUCTION AND OVERVIEW 

The Geneva wastewater treatment facility (GWWTF) consists of the following facilities and 

infrastructure: 

 Headworks (coarse screening, pumping and grit removal) 

 Primary clarification 

 Aeration nitrification system (aeration tanks and secondary clarification) 

 Side stream treatment for digester supernatant 

 Disinfection (UV and chlorination/de-chlorination for peak wet weather flow) 

 Yard piping and conduits 

 Solids handling systems (centrifuge thickening, anaerobic digestion and centrifuge dewatering) 

Plant influent passes first through the headworks that consist of a single mechanically cleaned coarse 

screen followed by influent pumping and grit removal. From grit removal the wastewater flows by 

gravity to the primary clarifiers for removal of settleable solids and particulate biochemical oxygen 

demand (BOD). Primary sludge is pumped to the primary digester for stabilization via anaerobic 

digestion. Primary effluent is then distributed to single stage aeration tanks for removal of the 

remaining particulate CBOD5 and soluble CBOD5 and ammonia. Mixed liquor from the aeration tanks is 

distributed to the secondary clarifiers. Secondary effluent is then disinfected via ultraviolet (UV) light 

with peak primary flows being chlorinated and de-chlorinated with sodium hypochlorite and sodium 

bisulfite, respectively. Return activated sludge is returned to the head of the aeration tanks. Waste 

activated sludge is thickened via a thickening centrifuge prior to digestion. Digested sludge is then 

dewatered by dewatering centrifuge prior to storage ultimate disposal by land application. 

A flow schematic showing flow distribution is shown in Figure 1-1, and a site plan showing the relative 

locations of existing plant facilities is shown in Figure 1-2. 



 
 
Capacity Assessment 
January 2015  
Page 2 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

Figure 1-1: Geneva Wastewater Treatment Facility Flow Schematic 

 
 

 

 

 

 

 

 

 

 



 
 
Capacity Assessment 
January 2015  
Page 3 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

Figure 1-2: WWTP Site Plan 

 

Table 1-1 shows the current peak capacities of the existing unit processes based on the methodology 

described in the following section. 

Table 1-1: Current Peak Capacities of Unit Processes 

Unit Process 
Current 
Capacity 

No. of Units Basis (see Section 2 Methodology) 

Wastewater 

Coarse Screen 22 MGD 1 Duty + 0 Standby 

Based on a WEF MOP 8 recommended approach 
velocity of 3 fps.

a
 Flows greater than 22 MGD may 

be processed, but with degradation of 
performance.  

Influent Pumps 16 MGD 4 Duty + 1 Standby 
Firm and total capacities are 16 and 20 MGD, 
respectively.

b
 

Grit Tanks 18.4 MGD 2 Duty + 0 Standby 

Rated for 18.4 MGD (@ 100 Mesh Removal) based 
on vendor literature and shop drawings.

c
 Flows 

greater than 18.4 MGD may be processed, but 
with degradation of performance. 

Primary Clarifiers 20 MGD 
4 Rectangular @ 

25-ft x 100-ft x 8.25 

Based on a Ten States Standards (TSS) peak 
surface overflow rate of 2,000 gpd/sf.

d
 Flows 

greater than 20 MGD may be processed, but with 
degradation of performance. 

Aeration Tanks 

Year 2034 
BOD5 load 
condition  

(6,103 lb/d) 

6 Tanks  with a total 
volume of 2.0 MG 

Based on a Ten States Standards aeration load 
condition of < 40 lb/1,000 CF. 

d
  

Secondary Clarifiers 14.2 MGD 2 Circular (1 out of Based on a Ten States Standards peak hour 



 
 
Capacity Assessment 
January 2015  
Page 4 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

Unit Process 
Current 
Capacity 

No. of Units Basis (see Section 2 Methodology) 

service) @ 

95-ft dia. x 10.8-ft SWD 

surface overflow rate of 1,000 gpd/sf. Flows 
greater than 14.2 MGD may be processed, but 
with degradation of performance.  

Side Stream 
Treatment 

----------- 
1 Tank with a total volume 
of 2.0 MG 

No impact on peak flow treatment 

UV Disinfection 12.5 MGD 2 Units  Based on manufacturer’s literature 

Excess Flow Chlorine 
Contact Tank 

4.2 MGD 
1 Rectangular @ 

16.5-ft x 42-ft x 8. 5 

Based on a Ten States Standards  Contact time of 
15 minutes: 

Solids Handling 

Thickening 
Centrifuge 

490 dry lb/hr 1 Duty + 0 Standby 
Based on an average WAS TSS concentration of 
6,527 mg/L and feed rate of 150 gpm. 

e, f
 

Digester  
~80 lb 
VS/d/1,000 CF 

1 Primary + 1 Secondary 
Meets Ten States Standards for recommendation 
of 80 lbs VSS / 1,000 CF for a completely mixed 
first stage. 

Dewatering 
Centrifuge 

3,750 dry 
lb/hr 

1 Duty + 0 Standby Based on manufacturer’s literature 

Sludge Storage 65,000 CF 
1 Building @ 180-ft x 80-ft 
x 8-ft push wall height 

Greater than ½ year Storage volume. Estimated 
usable volume as ¾ of building space @ 180-ft x 
80-ft x 6-ft sludge height. Exceeds Ten State 
Standards recommendation for 180 day storage 
volume. 

 
 

2.0  METHODOLOGY 

Unit process capacities can be rated in many different ways. For example, unit process that are 

hydraulically limited (e.g., screens, pumps, etc.) were rated using Ten States Standards 

recommendations. Capacities of unit processes that are loading limited are rated based on other means 

such as industry standards for sizing, vendor literature, etc. The following resources were used in 

assessing capacity of the   various unit processes. 

a) Water Environment Federation Method of Practice No. 8, 2010 

b) Geneva wastewater treatment facilities (GWWTF) as-built drawings 1, 2013. 

c) Geneva WWTF shop drawings 

d)  Recommended Standards for Wastewater Facilities, 2004 (Ten States Standards) 

e) “Design Flows and Loads for Aeration Improvements,” CDM Smith, June 2, 2014 

f) Monthly report of operation (MRO) data for the period 2011 through August 2013 

g) Geneva WWTF National Pollutant Discharge Elimination System Permit, 2012 



 
 
Capacity Assessment 
January 2015  
Page 5 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

h) Geneva Bio-solids Management Practices, 2012 

i) Geneva Basis of Design 

j) EPA - Class I Reliability Standards 

Specific ratings are described in the following section. 

3.0 EXISTING PLANT CAPACITIES  

3.1 Preliminary Treatment (Headworks) 

3.1.1 Screening 
Raw sewage enters the plant through three interceptors and flows to a common influent channel to the 

mechanically cleaned bar screen.  The bar screening facility has one (1) 2-foot wide channel, each with a 

mechanically raked screen. The screen has 1-1/2-inch clear openings inclined at a slope of 90-degrees 

from the horizontal. Bar screen dimensions are 2-ft wide with a discharge point approximately 18-ft 

above the screen invert. The screen cannot be isolated for maintenance without bypass pumping. 

Based on an industry standard 3 feet per second downstream velocity, the screen is rated for a firm 

capacity of approximately 22 MGD. The screen does not meet Ten States Standards or EPA Class I 

Reliability Standards for redundancy or emergency bypass. As such it is recommended that the screen 

be provided with a back-up screen or emergency bypass. 

 

Screened material is washed, compacted and bagged in a dumpster located immediately above the 

influent channel. 

  

3.1.2 Influent Pumping 
After screening wastewater flows to the influent pump wet well. Two (2) submersible (wet well) pumps 

and three (3) vertical centrifugal (dry well) pumps are used to pump flow to a 24-inch Parshall flume for 

measurement and through the remainder of the plant.  

Three (3) of the raw sewage pumps share two VFDs while four (4) of the raw sewage pumps have 

dedicated variable speed drives. A wet well slot remains available for a sixth pump. The total and firm 

pumping capacities are 20 and 16 MGD, respectively. Flow and motor horsepower for the individual 

pumps are shown in Table 3-1. 

 

 

 



 
 
Capacity Assessment 
January 2015  
Page 6 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

Table 3-1: Influent Pump Information 
 

Pump No. Motor HP 
Capacity 

(MGD) 
Drive 

1 - Vertical Centrifugal 40 4 
VFD – shared 

2 - Vertical Centrifugal 
40 4 

VFD – shared 

3 - Vertical Centrifugal 
40 4 

VFD – shared 

4 - Submersible 40 4 
VFD – dedicated 

5 - Submersible 40 4 
VFD - dedicated 

 

The headworks also include pump metering, controls and valves for flow distribution to the primary 

tanks. Instrumentation includes sensing, indicating, recording and totalizing for the raw sewage pumps. 

3.1.3 De-gritting 
Screened flow discharges to one (1) of two (2) aerated grit removal tanks. Each of the 20-ft by 20-ft by 

12-ft deep tanks is sized (based on a 100 mesh removal size and specific gravity of 2.65) for a flow of 

about 9.2 MGD. Each aerated grit tank can be isolated using slide gates on the inlet and discharge sides 

of each tank. Captured grit is dewatered using one (1) grit washer and then disposed of at the landfill. 

Grit removal currently appears to be adequately sized for the plant. Moreover, it appears that higher 

flows could be processed in the existing grit tanks, resulting in only minor degradation of grit removal. 

It is noted that the air piping used for aerated grit system is tied directly to that of the blower system 

used for the main aeration tanks and side stream aeration tanks. The operating depth of the diffusers in 

the aerated grit tanks is greater than those for the aeration tanks resulting in higher system pressures in 

the air piping which impacts blower capacity. This phenomenon is described in greater detail in the 

memorandum titled “Air Capacity Evaluation” (April 8, 2014). 

3.2 Primary Treatment 
Screened and de-gritted flow is pumped to one (1) of four (4) primary clarifier tanks where settleable 

solids and associated CBOD5 are removed. Each primary clarifier tank is 100-ft by 25-ft by 8.25-ft deep 

for a total clarifier surface area of 10,000 square feet.  

At annual average and design average flows of about 3.3 and 5 MGD, the clarifiers operate at surface 

overflow rates of about 330 and 500 gpd/sf, respectively.  Table 3-2 shows the SORs, weir loading rates 

(WLRs) and hydraulic detention times (HRTs) for the range of influent flow rates currently observed by 

the primary clarifiers (i.e., 2-16.5 MGD). Both design average and peak SORs are well below the 

recommended by Ten State’s Standards (i.e., average = 1,000 gpd/sf and peak = 2,000 gpd/sf).  



 
 
Capacity Assessment 
January 2015  
Page 7 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

 
Table 3-2: Primary Clarifier SORs, WLRs and HRTs as a Function of Flow 

 
 
To assess the existing primary clarifiers’ ability to treat current and potential future peak flows an 

assessment of MRO data was made for the period between January 1, 2011 and October 31, 2013. Table 

3-3 shows the observed removal rates for TSS and CBOD5 for different ranges of daily flow.  

Table 3-3: Primary Clarifier Performance (1/1/10 - 8/31/13) 

 

Based on a review of the MRO data, the primary clarifiers are shown to perform consistently across the 

range of daily flow rates observed. With observed removal rates falling on the high side of textbook 

values (e.g., Metcalf & Eddy suggests ranges of 50-70 percent and 25-40 percent for TSS and BOD, 

Current Geneva 

WWTP Flow 

Condition

Flow

Surface Overflow 

Rate                                         

(SOR)

Weir Loading 

Rate                               

(WLR)

Hydraulic 

Retention Time            

(HRT)

(MGD) (gpd/sf) (gpd/lf) (hrs)

1 100 1,603 14.8

2 200 3,205 7.4

3 300 4,808 4.9

Annual Avg.1 4.3 430 6,891 3.4

Design Avg.2 5 500 8,013 3.0

6 600 9,615 2.5

7 700 11,218 2.1

8 800 12,821 1.9

9 900 14,423 1.6

12.5 1,250 20,032 1.2

Design Peak3 16.5 1,650 26,442 0.9

     1) Current Annual Average Flow

     2) Design Average Flow Per Design Drawings
     3) Design Peak Hourly Flow Per Design Drawings

Primary 

Flow Range

Number of 

Data Points

Average 

Flow

Average 

Influent 

TSS

Average 

Effluent 

TSS

Average 

Influent 

CBOD5

Average 

Effluent 

CBOD5

TSS 

Removal

CBOD5 

Removal

MGD Days MGD mg/L mg/L mg/L mg/L % %

All Flow 227 4.3 198 238 127 83 64 35

2-3 2 2.6 188 189 141 86 55 26

3-4 103 3.7 218 257 145 94 61 32

4-5 91 4.4 194 236 118 78 65 38

5-6 21 5.5 155 196 93 61 66 39

6-7 8 6.5 116 164 76 53 67 35

>7 2 7.8 142 185 76 59 64 43



 
 
Capacity Assessment 
January 2015  
Page 8 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

respectively) at an annual average flow of 4.3 MGD.  Over the period of observation, the average removal 

rates for TSS and BOD were shown to be 64 and 35 percent, respectively.  

To determine the impact of influent pollutant concentration on removal rates the removal rates were 

plotted against SORs (by influent concentration).  The results are shown in Figure 3-1. 

Because the primary clarifiers are operated within a relatively narrow range of daily flows (and 

associated overflow rates), the clarifiers are shown to perform well under the full range of flows.  

All primary clarifiers have scraper mechanisms for sludge removal. Sludge from the primary sumps is 

removed by centrifugal pumps that transfer primary sludge to the primary digester.  

 
Figure 3-1: Primary Clarifier TSS Removal Efficiencies 
 

 
 

3.3 Secondary Treatment 
There are two (2) sets of aeration basins in the activated sludge process. They are used to remove 

CBOD5, phosphorus and ammonia-nitrogen. Each set has 3-pass basins that are sized as follows:  

 Tanks 1, 2 and 3:   103-ft L by 33-ft wide by 11. 5 deep 

 Tanks 4, 5 and 6:   142-ft L by 26-ft wide by 11. 5 deep 

The total available aeration volume is approximately 2 MG. 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1

0 100 200 300 400 500 600 700 800 900

R
em

o
va

l E
ff

ic
ie

n
cy

 (
%

 x
 1

0
)

Surface Overflow Rate (gpd/sf)

Geneva WWTF Primary Clarifier Removal Efficiencies

TSS infl < 200 mg/L TSS infl = 200 mg/L to 250 mg/L TSS infl > 250 mg/L



 
 
Capacity Assessment 
January 2015  
Page 9 
 
 

Appendix D - Geneva Capacity Assessment Memo.docx 

While not designed with anoxic zones, air delivery in the first pass of each basin is insufficient to 

maintain a first pass effluent dissolved oxygen concentration of 2 mg/L. This phenomenon is described 

in greater detail in the Aeration Calculation Technical Memorandum (CDM Smith, April 2014). A 

recommendation for improvements to resolve the air deficiency is provided in the Blower Options for 

Aeration Improvements Technical Memorandum (CDM Smith, June 2014). 

Mixed liquor from the aeration basins can be settled in one of three (3) 95-ft diameter by 10.8-ft deep 

circular clarifiers that are fed from aeration tanks 3 and 6. While the depth of the clarifiers are less than 